This .pdf document is bookmarked

Operating Instructions and Parts Manual
18-inch Metal/Wood Cutting Band Saw

Model VBS-18MW

JET

427 New Sanford Road
LaVergne, TN 37086-4184, USA
Ph.: 800-274-6848
www.jettools.com

Part No. M-414418
Revision C1 01/2016
(ECR TW0126)
Copyright © 2016 JET


Tom Gauger
This .pdf document is bookmarked


17.1.1 Upper Wheel Assembly

30



17.1.2 Parts List: Upper Wheel Assembly

Index No. Part No.
VBS18MW-101G ..............

15
16
17
18
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35

37
38
39
40
41
42
43

45
46
47
48
49
50
51
53

TS-0152011.

JWBS18DX-103................

TS-0680031.
TS-0720081.
TS-0561021.
JWBS18-107
TS-1490151.
TS-0680021.

JWBS18DX-110................
VBS18MW-111.................
JWBS18DX-113................

TS-1540061.
JWBS18-115
JWBS18-116

JWBS18DX-117...........cco.

JWBS18-118

JWBS18DX-121................

TS-0050021.

JWBS18DX-123................

JWBS18-124
JWBS18-125
TS-0267041.
TS-0209021.
TS-0720091.
JWBS18-129
BB-6203ZZ ..
JWBS18-131
JWBS18-132

JWBS18DX-133................

JWBS18-134
JWBS18-135

Description Size Qty
SAW BOGY ... 1
Carriage Bolt......oouveeiiiiiii 5/16-18x1.........u....... 6
Upper Wheel Bracket (Right Side) ..........c.uuuiiiiiiiiiiiiiin, 1
Flat Washer...........cccoiiii, 516 6
LOCK WaSher ..o 5/16..cccciiiiiiiiiiies 6
HeX NUL........oooieeeee 5/16-18...........cccee.. 6
SWIECH L e 1
HexX Cap SCreW .....cooeviiiiiiiiieiiii e MBX80 ......ceevvieeeennnn. 1
Flat Washer. ... i SR 4
SldING BraCKet .......uuiiiiiiieeiiii e 1
Blade Tension INAICAtOr..........ccuuuuiiiiiiiiiii e 2
Shaft BraCket............oiiiiiiiii e 1
HEX NUL....ooe e MB... i 1
Y o] ] o [PPSR 1
SQUAE NUL...ceee et et 1
POINTET ... e e e e eeaaaans 1
SCIBW ...ttt 1Y/ 1577¢C H T 1
BIACKEL. ... 1
HeX Cap SCreW ......ccooevvviiiiiiieiieeiiiiiee e 1/4-20x5/8................. 4
Blade AdJUSLING SCrEW........coiiiiiiiiiiiiii ettt 1
E-RiNG...coiiiiiiii e E-9 ., 1
Hand WHEel ...... oo 1
SEESCIEW. ...ttt 1/4-20x3/8................ 2
Socket Head Cap SCrew.........cccooveevveevinnnnnnennn. 3/8-16xX5/8................ 1
Lock Washer ... B8 1
Upper Wheel Shaft ... 1
Ball Bearing........ooooevvieiiiiiiiieeeiieiiii e 6203ZZ.....ccovviiiinnn. 2
Retaining RiNG...........ccouiiiiiiiiii e RA0 ..., 2
UPPEI WHEEL ... 1
B I = USSP 1
Flat Washer. ... 1
HeX NUL........oooiieeeeee 5/8-18UNF L.H. ........ 1
Blade (local purchase)...........ccccevviiiiiiieniienns 1377 i, 1
WING NUE ... 5/16-18...........cceceen. 1
LOCK KNOD ...covveiiiii e 516 1
UPPEr FroNt DOOT .......oiieieieieiii et e eeaans 1
JET Logo with 3M adhesive...........cccccceeeennnnn. 165X68mm............... 1
Warning Label ... 1
Bt . 1
HeX NUL......ooo 1/4-20....ccciiiiin, 1
SCIEW ..ttt #10-24x3/4 .......uuvees 2
D0o0Or HINGE PiN....ooii e 2
Upper Wheel Bracket (Left Side) ........coooeiiiiiiiiiiiiiiiii e, 1
Tracking WINAOW.........coooiiiiiiii e 1
SCIEW ..ttt #10-24X2/2 ....oevvvnnnns 2
Flat Washer...........cccciii s M5, 2
LOCK WaSher ... M5, 2
HeX NUL.....oooo #10-24 ... 2
SCalE BraCKet........uuuiiiiiiii e 1
SCIEW ..ttt #10-24x3/8 ......ovvvvnnes 2

31



17.2.1 Lower Wheel and Motor Assembly

32



17.2.2 Parts List: Lower Wheel and Motor Assembly

Index No. Part No.

25........
26........
27........
28........
29........
30........
31........
32........
33

35........
36........
37........
38........
39........
40........
41........
42........
43........
4........
45........
46........
48........
50........

Description Size Qty
JWBS18-201N..........c....... BANNG BaSE. ... it 1
JWBS20-62...........ccceeen. AJUSEING BOIL ... 4
TS-0720091........cccevviennn. Lock Washer .........cccccciviiiiiicieeeeeee 3B 5
TS-0060081.........ccceevennnn. HeX Cap SCreW .........cvvvviiiiiiiiiiiiiiiiiiiieeeeeee 3/8-16x1-3/4............. 4
BB-6204ZZ ............cccooo... Ball Bearing.........cccccvvviiiiiiiii 6204ZZ..................... 1
VBS18MW-206................. SPINAIE. ..t 1
VBS18MW-207 ................. KBY ettt TXTXBS oo, 1
VBS18MW-208................. SPINAIE PUIEY .....vviiiiiiiiiiiiiiiiiii e 1
VB-B48........oovvviiiiiiii V-Belt..ooo B-48 ..o 1
JWBS18-210..........ccceen. Lower WHeEel ... 1
JWBS18DX-133................ Tl 1
TS-0680081.........ccccevennnn. FlatWasher..........cccccoooiiiiiiii 5/8. i 1
JWBS18-135.........ccceee. HeX NUL........ooovieeeee 5/8-18UNF L.H. ........ 1
JWBS18-214.............cc. HeX NUL........oooiiieee 5/8-18UNF R.H......... 1
JWBS18-215.......ccevvieee BANNG COVEN ... eeeeeaaaas 1
TS-0720051.......ccccevvinnn. Lock Washer ........cccccciviiiieeee, H#10. oo 3
TS-081C022 ........cccevee. SCIEW ittt #10-24x3/8 ......ovvveens 3
VBS18MW-218................. MOLON...coiiiiiiiiiiiiiiii 1-1/2HP, 1PH, 115/230V....1
JWBS18X-MFC................. Motor Fan Cover (Not ShOWN) .........uuiiiiiiiii e, 1
VBS18MW-218MF ............ Motor Fan (N0t SHOWN) ... 1
VBS18MW-218CS............. Centrifugal Switch (NOt ShOWN) ........oooiiiiiiii 1
VBS18MW-218SCC.......... Starting Capacitor Cover (N0t SHOWN) .......covviiiiiiiiiiiiieeeeeii e 1
VBS18MW-218RCC.......... Running Capacitor Cover (Not Shown) ..., 1
VBS18MW-218SC............. Starting Capacitor (not shown) ....................... 200MFD, 125VAC ....1
VBS18MW-218RC............ Running Capacitor (not shown)....................... 40pF, 250VAC.......... 1
VBS18MW-218JB.............. Junction Box (NOt SNOWN) .......oooiiiiiiiii e 1
VBS18MW-218JBC........... Junction Box Cover (N0t SNOWN) ........uuiiiiiiiiiiiiiiiie e 1
VBS18MW-219................. Gear BoX ASSEMDIY......cooiiiiii e 1
TS-0050051........cccevveennnn. HexX Cap SCreW .........cvvvviiiiiiiiiiiiiiiiiiiieeeeeee 1/4-20X1 ... 2
TS-0720071 ..., Lock Washer .........cccccciiiiieeeeee, I 2
TS-0680041........cccccevennnn. Flat Washer...........ccccooooiiiiiiiii 3B 3
VBS18MW-225................. MOLOT PUIIBY ...coeiiiiiiiiiiiiiiiiiieieeeeeeeeeeee e 1
TS-0270031......ccccvviiinnn. SO SCIrEW. . .uvviiiiiiiiiiiiiiiiiiiiiii e 5/16-18x3/8.............. 2
JWBS18DX-227G.............. LoWer Front DOOK .......ccuuviiiiiiiiiiiiiie e 1
JWBS18-142.............cc. Bl . 1
TS-0561011.......cccccvvennnn. HeX NUL......ooo 1/4-20....ccciiiiinn 1
JWBS20-2 ..., LOCK KNOD ... 1
TS-081F052.........ccccevv. SCIEW ..ttt s 1/4-20x3/4 ................ 1
JWBS20-8G..........coeee. DUSE CRULE ...t 1
TS-0680031.......ccccevvennnn. FlatWasher...........ccccooooiiiiiiiii 5/16...cccciviiiiiiiiiiinnnnn. 6
TS-0051051.......ccccevvennnn. HeX Cap SCreW .........ccvvvvviiiiiiiiiiiiiiiiiiiieeeeeee 5/16-18x1................. 6
JWBS18-235.........ccceee. PIALE ... 1
TS-081C032 .......cceevie. SCIEW ..ttt #10-24X1/2 .....ovvvnens 2
JWBS18-237......ueiiieeiis Strain Relief BUSNING ........ccuuuiiiii e 2
TS-081C082 .........ceevv. SCIEW ..ttt #10-24x1-1/2............. 2
TS-1550031......cccccviiinnnn. Flat Washer...........ccccooooiiiiiiiiiiii, M5, 2
JWBS18-240.............cc.... Brush ... 1
TS-2361051.......ccccevvennn. Lock Washer ........cccccocviiiiiiiiiiiiiiiieeeeeee, M5 2
TS-0560071.......ccccevveennnn. HeX NUL.....oooo #10-24 ... 2
JWBS18-243.............cc. MOOT CON ..o 1
JWBS18-244.................... POWET COrd ... 1
BB-6205ZZ ..........c.ccceven. Ball Bearing.........ccccovvvviiiiiiiiiie 6205ZZ...........ccvvven 1
VBS18MW-246................. ID Label ... 1
JWBS18-39A ......civviiiis D0o0Or HINGE PiN....o e 2
JWBS18DX-250G ............. SNEI Lo 1



Index No. Part No.

51
52
53
54
55
56
57
58
59
60
61
62
63

65
66
67

Description Size Qty
TS-081C032 ....cceeeeiine SCIBW ..ttt ettt e #10-24X1/2 ..o 2
TS-1550031...cccvveeiiiniinnnn. Flat Washer.........cccccoiiiie M5, 2
TS-0560071...ccccccevvinnnnnnn HEX NUL...cooiiiieee e #10-24 ..., 2
JWBS18DX-254................ Plastic Washer ..........ccveiiiiiiiiiiiiiii e 5/16..cccciiiiiiiiiiees 1
TS-0720081......ceevveeeenne LOCK WaSher .......coooiiiiiiiiiieceeie e 5/16..cccciiiiiiiiiies 6
TS-0561021.....cccccevvnnnnne HEX NUL....ooiiiiieieec e 5/16-18......cccuvveeeennn. 2
VBS18MW-257G .............. LOWET ChIP TraY .. eeeiieeiiie ettt e e e e eeeeanas 1
TS-081F032.....ccccevvvniinne Pan Head SCrew ..........cccceeiiiiiiiiiiiiiieieeee 1/4-20X1/2 ...cceeeenn. 2
VBS18MW-259................. HaNAIE ... 1
TS-0160021......ccceevvnnnnne Carriage Bolt..........cc.vveeiiieiiiiiiiee 3/8-16x1-1/2............. 2
VBS18MW-261................. LOCK HaNAIE ... 1
VBS18MW-262................. KBY e BX6X40 ..., 1
VBS18MW-263................. PIUG e 1
VBS18MW-264................. HaNAIE ... 1
VBS18MW-265................. KBY e BX6XA5 ...t 1
TS-0060091......ccccevvnnnnnnn HeX Cap SCreW .........oovevvvieeiiieeeiiiiiieeeeee e 3/8-16X2...cceviiiee 1
TS-0640091.....cccccvvvnnnnnnn Nylon Lock Hex NUt............cceeiiiiiiiiiiiieeens 3/8-16..cciieeeiiiiie, 1

34



17.3.1 Blade Guide Assembly

35



17.3.2 Parts List: Blade Guide Assembly

Index No. Part No.

14
15
16
17
18
19
20
21
22
23
24
25
26

28
29
30
31
32
33

35
36
37
38
39
40
41
42

45
46
47
48
49
50
51
52
53
54
55
56

Description Size Qty
TS-0051051.......ccccevvennnn. HeX Cap SCreW .........cccvvvvviiiiiiiiiiiiiiiieiieeeeeee 5/16-18x1................. 4
TS-0720081........ccceevenn. Lock Washer ........cccccciiiiiiieeee, 5/16..cccciiiiiiiiiiiiiin. 4
TS-0680031.......ccccevvinn. Flat Washer..........cccccoooiiiiiiiiiiii, 5/16...ccccvviiiiiiiiiiinnnnn. 8
JWBS18DX-304................ Guide Bar BraCKet.........uuuuuuuiiiiiiiiiiiiiiii s 1
JWBS18-305.........ccceeen. WOIM L 1
JWBS18-306............ceeennn. E-RiNG....coooviiiiii E-8 ., 2
JWBS18-307.......ccvvveeviiens GEAI BASE.....cciiieiiiiii e 1
JWBS18-308............coen. BUSNING ..o 1
JWBS18-309.........ccceein. C-RiNG..euiiiiiiiiiiiiiiiiiiiiiiiee S-12 2
JWBS18-310.........ccceeen. ST L. 1
JWBS18-311.........cceee. T2 1
TS-0208071...cccvvvniiieaaeens Socket Head Cap SCrew ..........oooeevveevvinnnnnennn. 5/16-18x1-1/4........... 2
JWBS18-313.........cceee. LOCK KNOD ..o 5/16...cccciiiiiiiiiiiiinnnn. 1
JWBS18DX-314................ PIAe ... 1
TS-0255021.......cccccvviinnn. Button Head Socket Screw.............ccccvvvveeenn. 5/16-18x1/2.............. 4
JWBS18DX-316................ LCTU [0 [ =T 1
JWBS18DX-317................ POINET .. 1
TS-0720071......ccccevviin. Lock Washer .........cccccciiiiiieeeeee S 3
TS-0050011.......cccceivinnnn. HeX Cap SCreW ... 1/4-20x1/2................ 1
JWBS18-320N.........ccon. GUIAE BIACKET ....vvvveiiiiiiiiiiiiii s 1
TS-0207021....ccvvviiieeeens Socket Head Cap SCrew...........oooeevveevivnnnnnennn. 1/4-20x1/2 ................ 4
JWBS18X-322R................ Blade GUAId........ccooiiiiiii 1
TS-0720111.......ccceevin. LoCk Washer ........ccccccciiiiiiiiiieeee L/2. i 1
TS-0561051.......cccccvvvnnnn. HeX NUL........oooiiieeeee 1/2-13. e 1
JWBS18DX-325................ LOCKING Shaft ......cooiiiiii 1
JWBS20-326...........ccoeen. L2 {13 o R 10
BB-6202ZZ .............c...oe... Ball Bearing.........ccccovviiiiiiii 6202ZZ................... 10
JWBS20-328......c..oeeeeeen. SPBICET et eaa s 4
JWBS20-329.........ccceee. ST L. 2
TS-0270031......ccccvviiinnn, SO SCIrEW. . .uvviiiiiiiiiiiiiiiiiiiiiiii e 5/16-18x3/8.............. 2
JWBS20-2 ..., LOCK KNOD ... 1
TS-081F052..........ccceven. SCIEW ..ttt 1/4-20x3/4 ................ 1
JWBS18-333........ccceii. Hand Wheel ... 1
TS-0267041........ccccevvennn. SO SCIEW. . .uviiiiiiiiiiiiiiiiiiiiiiii e 1/4-20x3/8........c.c...... 1
JWBS20-103A ..o, Handle ... 1
JWBS18DX-336................ Cutting Height Scale..........couuuiiiiiii e 1
JWBS18DX-337.........c..... BracCKet.......coooiiiiii 1
JWBS18DX-338................ BaSE 1
JWBS20-339.....cciiiiieiis Threaded LOck BUSHhING.........oooiiiiiiiiiiiieeei e 1
JWBS20-340...........ccoen. Bl 1
JWBS18DX-341................ LOCK KNOD ... 1
JWBS20-342...........ccce. SCTBW .ttt 2
TS-0207041 ... Socket Head Cap SCrew.........c.ooeeevveeviinnnnnennn. 1/4-20x3/4 ................ 2
TS-0680021........ccceevennn. Flat Washer...........ccccoooiiiiiiiiiiiii, I 2
JWBS20-360.............ceennn. BraCKet.......coooiiiiiee 1
JWBS20-324.......ccoeveees WING SCIEW ...ttt ettt e e e et eaaaeees 2
TS-1521011......ccccvviiinn. SO SCIEW ...vvvviiiiiiiiiiiiiiiiiiiiiiiib e MAX 4. 8
JWBS20-349..........cccee. KNOD .. 2
TS-0207031...ccevvniiieeienns Socket Head Cap SCrew.........c.oooeevveeviinnnnennn. 1/4-20x5/8................. 2
TS-0207021....covvniiieeiias Socket Head Cap SCrew...........oooeevveevinnnnnnennn. 1/4-20x1/2 ................ 2
JWBS20-352.........cccceen. BraCKet.......coooiiiiiiie 1
JWBS20-353........ccceevin. Thumb SCrew ..., 1/4-20x1/2................ 2
JWBS20-354.......ccivieiieee Bearing SUPPOIT .. .ottt 2
JWBS20-355.......cciiieieie LOCK BUSKHING. ... i 1
TS-0206021......ceunvveeeenns Socket Head Cap SCrew...........oooeevveevvinnnnnennn. #10-24x1/2 ............... 2

36



Index No. Part No.

57
58
59
60
61
62
63

65
66
67
68
69

Description Size Qty
JWBS18DX-357.......cccce Bearing BracCket..........oouuuuiiiiiiieeii e 1
6295293, Locking Handle ..........ooouieeiiiii e 1
JWBS18DX-359................ Locking Handle ..........oouuieniiiii e 1
JWBS18DX-360................ SATL .. e 1
JWBS18DX-361................ AJUSLING SCIEW ...ttt e e e eeeeanas 1
JWBS18DX-362................ AdJUSEING BracCKet .......couuuuiiiiiiiiiei e 1
JWBS18DX-363................ INUE -ttt e e et e e e e e e e e s bbb e e e e e e e e e e e b b e aeeaaaeas 1
TS-0267021....ccccceviininnne SO SCIEBW. . eeiiiieei ittt 1/4-20x1/4 ... 1
JWBS18DX-365................ Set SCreW, SPECIAL .......coiiiiiiiiii e 1
JWBS18DX-366................ Adjustment Handle ............oiiiiiiiiiii e 2
TS-0680031....cccccevvnnennnnn Flat Washer.........cccccoiiiiis 5/16..cuiiiiiiiiiiiiiiienn, 1
JWBS20-329A ... LOWET SNAt... ettt 2
TS-0561011....cccccevvnnnnnnn. HEX NUL....ooiiiiiieeeeic e 1/4-20.....cccciieeen, 1

37



17.4.1 Table and Fence Assembly

38



17.4.2 Parts List: Table and Fence Assembly

Index No. Part No. Description Size Qty
Lo JWBS18-401...........ceeee LOCK HANAIE ... 1
2 TS-0680021.....cccccevvnnnnnn Flat Washer.........ccccoooiiiiiees Vo, 11
ICTUUTT JWBS18-403........ceeveeee Miter Gauge BOAY .......oouuuuiiiiiiiiiieii e 1
4. JWBS20-156...........ccuvueee GUITE DISC .evieieeiiiiitiiee ettt e e e e e e s e e e e e e e e e ennes 1
5 JWBS18-405...........ccuveeee SCIBW ..ttt ettt MBX8.....cciiiiieiieeenn, 1
6. JWBS18-406..............c.... POINTEE .. a e 1
T JWBS18-407.......ccevvuennee GUITE B .. .iiiiiiii ittt e e e e e e e e e 1
< FUUT JWBS18DX-408................ Trunnion SUPPOIt BraCket..........coooiuiiiiiiiiiiiiiiii e 1
9 TS-0051071..cccvveeeiiiinne HeX Cap SCreW .......c.oovcvviiieiiiee e 5/16-18x1-1/2........... 4
10........ TS-0720081.....ccccevvninnn LOCK WaSKET ......ceviiiiiiiiiiiiiiic e 5/16..cuiiiiiiiiiiiiiieen 8
11........ TS-0270061......ccccevvnnnnnn SO SCIEW. ..eeiiiieii ittt 5/16-18x5/8............... 2
12........ TS-0060111....cccccevvnnnnnnn HeX Cap SCreW .......ccoovuvviiiiiiieeeiiiiieeeeee e 3/8-16x2-1/2............. 1
13........ TS-0561031....cccceevininnnnne HEX NUL. ..o 3/8-16..cciiieeiiiie, 1
14........ TS-0720091....cccceeiiinnnnn LOCK WaSKET ......ceiiiiiiiiiiiiiiiicce e 3B 1
15........ JWBS18-415..........ccueee LOCK KNOD ... 2
16........ JWBS18X-416 .................. L0101 1o o TP PP UPPUPUPUPTPN 2
17........ JWBS18-417.......ceveeeens Trunnion Clamp SNOE........uuiiiiiiii e 2
18........ TS-1491081....ccceeeviinnen HeX Cap SCreW .......cooovuvviiieiiieeiiiiiiieeeeee e M10X50 .....ovvveeeeeennn. 1
19........ TS-1503041....cccvuviiieeeinns Socket Head Cap SCrew...........oooeevveevvvnnnnnennn. MBX16 ....vvveiiieaaaeannne 6
20........ JWBS18-420...........ccuuueee SCAIE. .ttt a e 1
21........ VBS18MW-421................. TADIE. e 1
22....... JWBS18-422G.................. Front Rail ........vveiiiiiie e 1
23....... TS-0050021....cccceeviininnnn HeX Cap SCreW .......c.oovvviieeiiieiiiiiiiieeeeee e 1/4-20x5/8................ 9
24........ TS-0720071..ccceveeeiiiiinne LOCK WaSKET ......ccviiiiiiiiiiiiiiicee e Vo 10
25........ JWBS18-425.........ccouee SCAIE. .ttt a e 1
26........ JWBS18-426G.................. GUIE R ...ciiiieiii i 1
27........ VBS18MW-427G .............. REAN RAIL.....coii i 1
28........ JWBS20-144.......cccevveeeees TabIe INSEIT ... e 1
29........ JWBS20-145..........cocveee ROIIPin ..o 3XL0 i 1
30........ JWBS18-430..........ceeuvenee FENCE BOUY .. ..ttt 1
3l........ JWBS18-431........cceeuenee KNOD e 1
32 JWBS18-432.......cccevuennee LOCK HANAIE ... 1
33 JWBS18-433W ................. LOCK PIALE ...ttt 1
34........ JWBS18-434...........ccue PAU . 5
35.. JWBS18-435........ccoviie PN L a s 1
36........ JWBS18-436...........ccuvneee PN e 1
37 JWBS18-437EA................ BN ..o 1
38........ TS-0208041.......eevveeeeenne Socket Head Cap SCrew.........c.oooeevveevivnnnnnennn. 5/16-18x3/4 .............. 4
39........ TS-0680031....cccccevvinennnn Flat Washer.........cccccoiiiiiiee 5/16.cceiiiiiiiiiiiiieen. 4
40........ TS-0810012......cccevvvnennen SCIBW .ttt ettt e e #10-24x1/4 ............... 2
41........ TS-0733031...ccvvveiiiiaiians External Tooth Lock Washer..................c.ccc... #10. i 1
42........ JWBS18-442...........cc... POINTET .. a e a e 1
43........ TS-0561011....ccccceevnnnnnnn HEX NUL....ooiiiiic e 1/4-20......ccciieeaen, 2
44........ JWBS18-444..................... SHAING P 1
45........ JWBS18-445............cee REAI HOOK......cuiiiiiiiiie e 1
46........ JWBS18-446..................... POINTEE .. a e 1
47........ JWBS18-447.......ccovvvinne SCIBW ..ttt MBX8...coiiiiiiiiieeeenn, 1
48........ JWBS18DX-448................ TADIE PN 1
49........ JWBS18-449E .................. RESAW POSL ...ttt 1
50........ JWBS18-450...........ccueeneee LOCK KNOD ... 1
51........ JWBS18-451..........cccueee JET Fence Label........c.c.ouviiiiiiii e 1
52........ TS-2210651....ccccceviininnn HeX Cap SCreW .........ooviuvviiieiieeiiiiiiiiieeee e M10OX65 ......ovvveeeeennnn. 1
53....... TS-1551041...cccceeiiiiinnnnn. LOCK WaSKET ......cciiiiiiiiiiiiiiiice e MB.oooiiiiiiiiiieeeeee, 6
54........ TS-1550041....ccccceiiininnnnn Flat Washer.........cccccoiiiiiis MB..ooooiiiiiiiiieeeeeeen 6
55.... JWBS18DX-455G.............. Lower Blade GUANT ...........eeeiiiiiiiiiiiiiiiiiee et 1

39



Index No. Part No. Description Size Qty
57 TS-0051091....cccceeiininnnnn HeX Cap SCreW .......cooovvviiieiiieeieiiiiieeeeee e 5/16-18X2.......c..uvveeee. 2
58........ 40-0260 ..., WIENCH 1
59........ JWBS18DX-459................ C-RiNG. ettt S-10 i, 1
60........ JWBS18DX-460................ LINK ChaiN ... 1
61........ TS-0680031....cccccevvnennnnn Flat Washer.........ccccoooiiiiis 5/16.cuuiiiiiiiiiiiiiieenn, 2
62........ 2013-285 ...oooiiiiiiiiieeeen ENA COVEI ...ttt 2
63........ TS-081F032....ccccceviiniinen Pan Head SCrew ..o 1/4-20X2/2 .....uuveeeee... 2
64........ VBS18MW-464G .............. UPPEI ChIP TTAY .ieeeiiiie ettt e e e e s 1
............ JWBS18-MGCP................Miter Gauge ASSEMDIY ........coouuiiiiiiiiiiiiiii e L
............ VBS18MW-FCPA..............Fence/Rails Assembly ... 1

18.0 Electrical Connections

CAPACITOR

200MFD 125VAC
40uF 250VAC

o0
GREEN o |||

WHITE
BLACK

115V

WHITE J

BLACK

CAPACITOR
200MFD 125VAC
40uF 250VAC

ik
EE

WHITE

230V

40



	18-inch Metal/Wood Cutting Band Saw
	1.0 Warranty and Service
	2.0 Table of Contents
	3.0 Safety warnings
	4.0 Introduction
	5.0 Specifications
	6.0 Grounding Instructions
	6.1 115 Volt Operation
	6.2 230 Volt Operation
	6.3 Extension cords

	7.0 Unpacking
	7.1 Contents of Shipping Container

	8.0 Assembly
	8.1 Handwheel
	8.2 Mounting the Table
	8.3 Rail Assembly
	8.4 Chip Tray
	8.5 Dust Collection
	8.6 Fence Assembly and Adjustment
	8.7 Resaw Guide
	8.8 Miter Gauge

	9.0 Adjustments
	9.1 Table Tilt
	9.2 Adjusting 90 Degree Table Stop
	9.3 Speed Adjustments
	9.4 Installing/Changing Blades
	9.5 Blade Tension
	9.6 Blade Tracking
	9.7 Overview – Bearing Adjustments
	9.8 Upper Bearing Adjustments
	9.9 Lower Bearing Adjustments
	9.10 Blade Lead
	9.11 Replacing the V-Belt
	9.12 Belt Tension
	9.13 Pulley Alignment

	10.0 Electrical Connections
	11.0 Operation
	11.1 General Procedure
	11.2 Ripping
	11.3 Crosscutting
	11.4 Resawing
	11.5 Saw Blade Selection

	12.0 Maintenance
	13.0 Periodic Maintenance
	14.0 Blade Selection Guide
	15.0 Blade Speed per Materials Chart
	16.0 Troubleshooting VBS-18MW Band Saw
	17.0 Replacement Parts
	17.1.1 Upper Wheel Assembly
	17.1.2 Parts List: Upper Wheel Assembly
	17.2.1 Lower Wheel and Motor Assembly
	17.2.2 Parts List: Lower Wheel and Motor Assembly
	17.3.1 Blade Guide Assembly
	17.3.2 Parts List: Blade Guide Assembly
	17.4.1 Table and Fence Assembly
	17.4.2 Parts List: Table and Fence Assembly

	18.0 Electrical Connections



